SPARE PART CATALOGUE | TSC125

DRIVING SYSTEM ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A - Assemb|y A 3777 Driving System Complete Assembly
l 1 KC0102-P01 W090031 black right bar grip 1
1 2 KB0101-P01 W090021 white grip tube 1
: . 3 KB0100-P0O1 W080018 black throttle perch 1
, 6 | 4 W430193 black handlebar pad 1
J 3 4 w 5 KA0101-G03-K W070018 black steel handle bar 1
\\f | @\ '\j 6 AL0102-002 J450024 belt 1
. [ f Q (2 7 AMO0300-001 D040001 button stop switch 1
/ N '(‘) Y ! 8 W090030 black left grip 1
N N —— B 9 AN0200-031 W060060 black throttle cable 1
[ 10 KD0101-207 W452129 clutch lever perch 1
1 11 W452095 clutch lever-silver 1
12 AN0200-021 W060057 clutch cable 1
12
FRONT BRAKE SYSTEM POS. PART NO. ERP CODE ENGLISH NAME QTY
A - Assemb|y A 3778 Front Brake System Complete Assembly
1 W110346 front brake assy. 1
] 1-1 KE0400-030 W450121 front brake bracket 1
| 1-2 KE0500-006 W450099 front brake pad 1
2 J400011 M8*30 flange bolt 2
3 W452096 brake lever 1
A
gl
=1
1— |~
. -2
N3
-~ 2
REAR BRAKE SYSTEM POS. PART NO. ERP CODE ENGLISH NAME QTY
A - Assemb|y A 3779 Rear Brake System Complete Assembly
| 1 W120172 180 plate P15 rear brake assy. 1
] 1 KF0400-004 W450105 rear brake pad 1
1 KF0300-002 W451223 rear brake bracket 1
1 KF0300-003 W120075 oil pipe clip 1
[ 1 GB5789-86 J400001 M6*12 flange bolt 1
\ 2 GB5789-86 J400003 M6*20 flange bolt 2




¢ — h -3 2 GB6177-86 J060001 M6 flange nut
[~ i}
. Al ‘.\" ?
e\
— O LER R
u .
- l [ 0
U
FRONT FORK SUSPENSION POS. PART NO. ERP CODE ENGLISH NAME
A - Assemb|y A 3780 Front Fork Suspension Complete Assembly
| 1 KH0102-023-K W140082 33mm black right standard fork 1
1 2 KHO0101-023-K W140081 33mm black left standard fork 1
3 AW0100-004 W120074 black oil pipe clip 1
4 21, GB5789-86 J400001 GB5789-86 M6*12 flange bolt 1
BAR/FORK CLAMPS POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3781 Fork Clamps Complete Assembly
| 1 KK0100-039 W160020 ©25.1*201 black steering column 1
| 2 KJ0101-033-S W150202 33 upper clamp 1
rf— 3 KJ0102-033-S W150203 33 lower clamp 1
_ ” " 4-1 W150035 upper raiser 1
” “ ¥ 4-2 W150036 lower rasier 2
v | 5 KL0101-B01 W170001 52*22*68-35 top nut 1
m = 6 KL0102-B01 W170003 washer 1
Iy 8 8 J070003 flange lock nut 4
Il | 10 J350005 M6*20 screw 4
] / 11 J350011 M6*20 screw 2
—® ® 12 15, GB70-85 J350027 M8*120 screw 4
) 13 J350049 M8*12 screw 2
—0 @,




BEARING/STEERING POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3782 Bearing Complete Assembly
1 7 KL0103-B05 W170007 seal washer 1
9 KL0105-A03 W170009 upper and lower bearing 1
FRONT TYRE ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3783 Front Tyre Complete Assembly
| 1 KM1401-P01 W180036 60/100-14 P153 front tire assy. 1
1-1 W180113 60/100-14 front tire 1
1-2 W450813 60/100-14 inner tube 1
1-3 KM1203-G01 W450227 14*20 lining belt 1
2 W190016 1.4*14 front rim assy-black 1
2-1 W450985 1.4-14 black steel rim 1
2-2 W451929 14-inch spokes-inner 16
2-3 W450211 14-inch spokes-outer 16
2-4 KN1004-P01-K W452210 front wheel hub 1
3 W130021 front brake disc 1
4 AW0100-002 W450029 front disc plate bolt 4
5 W040068 bush 1
N < 6 W030033 ®210 /d16.5 * H1.5 wheel axle 1
s 7 W040060 $15*25*H18 bush 1
o 8 J070009 M14*1.5 flange lock nut 1
y‘&y,g
REAR TYRE ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3784 Rear Tyre Rear Tyre Complete Assembly
| 1 KM1201-P01 W180021 80/100-12 P153 rear tire assy. 1
1-1 W180114 80/100-12 rear tire 1
1-2 W450860 80/100-12 inner tube 1
1-3 W451031 12*20 lining belt 1
2 W200248 rim assy. Rear wheel 1




2-1 W450206 black steel rim 1
2-2 W451931 spokes-inner 16
p, A - 2-3 W450924 spokes-outer 16
4 ES ’ \ 2-4 KP1004-P01-K W452211 rear wheel hub 1
\ 3 W130022 rear brake disc 1
» = ¢ 4 AWO0100-003 W450030 rear brake disc bolt 4
: 5 W040066 flat bush 1
6 AU0015-003 W030035 wheel axle 1
7 W040074 bush 1
8 GB/T5783 J380004 bolt 4
9 AS0100-031 J450003 lock plate 2
10 W350006 rear sprocket 1
11 AC0300-003 W340025 chain tensioner 2
12 GB6170-86 J050004 nut 4
13 J070009 flange nut 1
14 GB6170-86 J050004 nut 1
15 65.GB93-87 J010002 spring washer 1
16 76. GB97.1-85 J020004 washer 1
17 AP0100-023 W440175 rim lock 1
FRAME POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3785 Frame Complete Assembly
| 1 KQ3000-G37 L060286 frame assy. 1
2 GB6187-86 J070003 M8 flange lock nut 2
3 38. GB5787-86 J390019 bolt 1
4 GB5787-86 J390020 bolt 1
5 J350016 screw 1
4 6 AC0101-001 W340030 rubber chain roller 1
2 89.608Z2Z W010001 bearing 2
7 AV0008-002 W040005 bush 1
o A = .
ol . &
LI
3 1‘»
&
1
SWINGARM POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3786 Swing Arm Complete Assembly
l 1 KR3002-G02-K W240022 390mm black swing arm 1
2 W030008 ©10*188*1.25mm swing arm axle 1
3 KF0202-001 J020004 ®8*16*1.5mm flat washer 2
P 4 W010021 6200Z-10/P6 bearing 2
// 5 AV0026-G00 W040021 ©10.2*22.5*H16 bush 2
/ 6 AC0400-001-K W340015 black chain guard 1
[l W340058 chain guard plate 1
g 7 J070004 M10*1.25 flange lock nut 1
0 8 J230009 TM6*12 screw 1
o r s 9 AW0100-004 W120074 black plastic clip 1
10 W020146 428H 100L CHOHO chain 1
- 1 10*1 LTJT002 W450026 428 chain link 1
11 AU0010-012 W340036 black chain slider 1
12 J310001 M6*16 screw 2
13 GB97.1-85 J010002 spring wsher 2




= —% ot 14 9. GB70°85 J350011 M8*20 screw 2
@ e,
REAR FORK SUSPENSION POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3787 Rear Fork Complete Assembly
| 1 AE0100-W11 W360050 K-00 L=270 ®10 rear shock 1
2 GB6187-86 J070004 M10x1.25 flange lock nut 2
3 AU0010-009 W030001 @10x45x1.25 rear shock axle 2
2—@)
[ =
3—O
FOOT BRAKE POS. PART NO. ERP CODE ENGLISH NAME QTY
A_ Assem bly A 3788 Foot Brake Complete Assembly
| 1 AA0100-G14-K W330071 black brake pedal 1
2 AQ0200-003 W050001 D13*®2.4*H24*10 rear brake spring 1
~ 3 GB97.1-85 J020014 ¢15x30x2.5 flat washer 1
m[ 4 GB91-86 J420005 2.5x30 cotter pin 1
% 2
\
&
~ \ 1
3 ~
\_/
| —— /
YX ENGINE POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3789 Engine Complete Assembly
| 1 W250691 YX125cc engine 1
1-1 KS0105-Y01 W450639 YX-02 engine intake 1
1-2 W450360 M6*20 engine bolt 4
. 1-3 W450533 intake gasket 1
— -— . . - insulated gasket
1 12 — O A-d 1-4 W450532 insulated gask 1
) 1-5 W452267 YX kick start lever 1
Vi (‘i‘ T . 1-5 1-6 KS0103-Y01 W450636 YX gear lever 1




FRAME PARTS ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3790 Frame Parts Complete Assembly

| 1 W300006 black steel engine plate 1

2 GB5789-86 J390010 M8*35 flange bolt 2

3 GB5789-86 J400002 M6*16 flange bolt 2

4 GB882-86 J420017 ®7.8*42 hinge pin 2

5 AQ0102-003 W050015 left footpeg spring 20 * ¢2 * H8 * 4 laps 1

6 AQ0101-003 W050016 right footpeg spring ¢20 * @2 * H8 * 4 laps 1

7 GB91-86 J420004 cotter pin 2.5*24 2

8 W320051 left footpeg 1

9 W320052 right footpeg 1

10 W310027 foot rest lever 1

11 GB70-85 J350012 screw M8*25 2

12 GB97.1-85 J020004 washer ¢8*16*1.5 2

13 GB93-87 J010002 spring washer 2

14 J060004 flange nut M10*1.5 1

15 J450041 bolt 'M10 * 30 * 1.5 8.8 grade / S17 thread 11 1

16 W310175 side stand L = 290 1

17 AQ0200-001-K W050017 side stand spring 15 * 2.5 * H40 * 16 laps 1

CARBURETOR POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assem bly A 3791 Carburetor Complete Assembly

| 1 KU0100-S01 W270011 SG 26 VM22 carburetor 1

2 W280053 ®38 with 35-51 clamp foam air filter 1

2-1 J450011 hoop 1

3 GB6177-86 J060001 carburetor anti-fire cover M6 2




MUFFLER POS. PART NO. ERP CODE ENGLISH NAME QTY
A-Assem bly A 3792 Muffler Complete Assembly
l 1 W290036 ®28 muffler pipe 1
2 J070002 flange lock nut 90301-KRS-8300 M6 2
3 KW0101-001 W450010 seal gasket 1
g "\ -8 4 AW0100-007 J230002 screw TM5*10 2
39 5 KW0104-002 W290008 exhaust 28 1
6 KW0103-002 W450015 rubber washer 1
7 KW0101-002 W450016 hoop 1
8 32, GB5787-86 J390011 flange bolt GB5787-86 M8*40 1
9 W040008 spacer ¢8*20*H14 1
92—
ELECTRIC ASSEMBLY POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3793 Electrical Complete Assembly
| 1 AMO0400-002 D050001 main cable 1
2 D030001 CDI 1
3 AMO0100-001 D010001 ignition coil 1
s 4 GB5787-86 J390004 flange bolt M6*20 S8 1
l
f/.
H
4
TANK POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3794 Tank Complete Assembly
| 1 AF0101-001 W370001 fuel tank assy. 1
2 AF0102-001 W450004 fuel tank switch 1
3 AR0500-00 W400009 fuel cap rubber washer 1
/ A\ 4 AG0100-S03 W380015 black fuel cap 1
/ / 5 W380023 silver breathing valve 1
\ 6 J450020 oil pipe clip 1
(4/_& \,PT__/) 7 J450021 oil pipe clip 1
Ne— f \ 1 C 8 BW5789-86 J400010 flange bolt M8*25 1
7 “\ ~ /7 9 AW0200-001 J020006 flat washer 8x(28x1.5 2




10 AR0100-003 W400006 rubber washer ®10*24*3+21*3*H15 1

11 AR0100-004 W400007 rubber washer 1

12 W440172 oil filter 1

PLASTICS POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3795 Plastic Complete Assembly

1 W410153 seat 1

] 2 AH0102-002-W W390007 number plate 1

3 W390056 front fender 1

4 W390057 front left cover 1

5 W390059 rear left cover 1

6 W390062 rear fender 1

7 W390061 rear right cover 1

8 W390058 front right cover 1

9 AS0100-006 W440004 number plate bracket 61+36*15*2 1

10 103GB5787-86 J390001 flange bolt 'GB5787-86 M6*12 S8 2

11 51, GB6170-86 J050001 nut GB6170-86 M4 2

12 2, GB823-88 J090001 screw 61+ 36 * 15 * 2 2

13 AR0100-001 W400003 rubber insulation 1

14 AV0008-001 W040007 flat bush '®8*16*H6.5 2

15 101GB5787-86 J390003 flange bolt 'GB5787-86 M6*16 S8 1

16 Aw0100-008 J230009 bolt M6*12 2

17 AR0100-002 W400005 rubber washer 2

18 AW0100-008 J230010 screw TM6*16 2

19 61, GB6177-86 J060001 nut GB6177-86 M6 5

20 21, GB5789-86 J400001 flange bolt GB5789-86 M6*12 2

21 GB845-85 J100003 screw ST4.2*16 7

22 GB845-85 J100001 screw ST4.2*12 2

23 J400003 flange bolt M6*20 2

24 GB97.1-85 J020002 washer ¢6*912*1.5 6

25 22, GB5789-86 J400002 flange bolt '95701-06016-00 M6*16 S10 1

26 GB96-76 J020003 washer ¢6*¢18*1.5 2

STICKER/DECALS POS. PART NO. ERP CODE ENGLISH NAME QTY
A_Assem bly A 3796 Sticker Complete Assembly

1 W431725 sticker JK15052-4 1

] 2 W431729 handlebar cover JK15052-1/3/4 1

a\\




